2000 MODEL YEAR PARTS LIST

BOAT MODEL: 16' DAUNTLESS
DOCUMENT CONTROL NO: PJ885023

DESCRIPTION

8L NO.

EYE, BOW 1/2” x 8" SS 0995506

EYE, LIFTING 1/2" CHR 1033091

UT, ACORN 1/2-13 SS 1007756

EYE, STERN 1/2" x 3" SS 0995464

UT, HEX NYLON LOCK 1/2-13 SS 152785

THRU—HULL, PVC PRESS—FIT 042084

.| NUT, PVC RETAINING THRU—-HULL 042068

.| THRU-HULL, PLAS 1.5” DRAIN W/FLNG 042050

COVER, ABS 7.75” POUR HOLE 210756

CLEAT, 6" SS HOLLOW BASE 027002

SCREW, MACH 1/4-20 x 1" PFH 009950

[ PLUG, BRASS 1" DRAIN TURN-TITE 133371

[ THRU HULL, PLAS 2" SCUPPER W/FLAPPER [ 0628081

[ THRU=HULL, PLAS 1—1/8" WHT. 0124578

PUMP, LIVEWELL AERATOR 0291211

STRAINER, MARELON SCREEN ONLY 995589

SCREW, TAPPING #8A x 1/2" PFH 1008390

.| LABEL, WARNING TERM. BLOCK 016922

.| TANK, FUEL 45 GAL CAPACITY 171636

[ TANK BRACKET, 2" x 2" x 6" 030469

. RUBBER PAD, FUEL TANK 1/4" x 2" X 247[ 1042449

TAPE, CLOSED CELL NEOPRENE 3/8" 485318

JIIF 1.5"7 TYPE A, CLASS 2 0123745

8 5/8" TYPE A CLASS 2 0123778

8 5/8" 1SO 7840-A2 0947499

2 HOSE, FUEL 3/8” TYPE A CLASS 1 0684738

2 HOSE, FUEL 3/8" 1SO 7840—A1 0947473

7 CLIP, SUPPORT 1" DIA. 1216720

30[15 SCREW, TAPPING #8A x 5/8" PTH 1010925

311 PUMP, BILGE 1000GPH 0273003

32| 1 |EA.| SWITCH, FLOAT RULE W/ COVER 0989335

3313.7 HOSE, WATER 1—1/8" BLACK 1042076

34| 2 CLAMP, HOSE #16 3/4-1.5" SS 0256685

35|15 HOSE, WATER 3/4” BLK REINF PVC 1042100

36 ELBOW, MARELON 3/4FPT x 3/4BARB SODEG | 0895571

37 GROMMET, O/B HARNESS 3" BLACK 0580720

38 BUSS BAR, TERM BLOCK DC 2—POST 90A | 1043603

39 COVER, ABS BW TERM BLOCK BLACK 1001528

40| 2 CLEAT, HDPE AFT STORAGE 1184621

41] 3 SCREW, TAPPING #10A x 2.57 POH 1008531
42

43 BRACKET, BATT HOLDDOWN, 1.257 1042837

44 SCREW, TAPPING #10A x 1" POH 1008507

45 HOLDER, BATTERY GR24 FULLY ENCL. 0650598

46 STRAP, 17 x 3" HOLDDOWN BLACK 1041128

47 FIBERGLASS PART, BOW LOCKER COVER 22J72800

48 HINGE, DOOR SS 1.5” x 3.007 0995159

49 SCREW, MACH #10-24 x 1/2" POH 1008432

50 NUT, BBL #10-24 PFH 1040187

51 FIBERGLASS PART, FUEL TANK COVER 16DA |22J85800

52 ACCESS PLATE, POLYPROP TWIST OUT 6~ 1241843

53 RIVET, POP/BLIND #3/16” x 5/8" ALUM 0189415

54 SCREW, TAPPING #10A x 2" PTH 1008754

551 1 LIGHT, NAV_COMBO BOW 0860734

56| 3 SCREW, TAPPING #4 x 1" PPH 010636

5711 LIGHT, NAV STERN BASE COMBO REMOVABLE| 1118627

58| 6 SCREW, TAPPING #6A x 1.25" PCH 008556

59 CAP, DRAINBOOT STERNLIGHT MAST 1042761

60 GHT, NAV COMBO BOW REMOVABLE 1072800

61 AV_STERN BASE RND CHR 0331751

62 AV_STERN A/R 42" 1193697

63 CLAMSHELL ROPE LKR 1-5/8" x 1" [ 0126870

64| 3 EW, TAPPING #6A x 1/2" PTH 1008796

65| 1 ING, VINYL SPEEDO BLK 1043017

66| 2 HOSE #10 SS 263954

67| 2 HOSE #24 SS 256693

68| 2 . HOSE #06M 123398

69| 2 SCREW, TAPPING #8A x 1.25" PPH 010644

70110 SCREW, TAPPING #14A x 1.5"7 PTH 010909

711 LATCH, DRAW SOFT LATCH, 4", RT ANGLE 331768

72| 2 SCREW, TAPPING #8A x .50 PTH 008812

73] 2 SCREW, TAPPING #8A x .75 PFH 008408

74 PANEL, BOW TROLLING 076074

75 PLUG, 12V (TROLLING MOTOR) 803163

76 RECEPTACLE 12 (TROLLING MOTOR) 0803155

771 4 SCREW, MACH #10-24 x 1~ POH 1010446

78] 4 WASHER, FLAT #10 SS 0152918

791 4 NUT, HEX NYLON LOCK #10-24 1007772
80

81] 1 BASE, FISH PED 3" x 6" THREADED 076967

821 1 SHELF, HDPE BATTERY 185917

83| 6 SCREW, TAPPING #10A x 1.5" PTH 008747

84| 2 BOOT, CABLE 3" BLACK 043223

85| 2 BOOT, CABLE RING 3" BLACK 043330

86| 4 SCREW, TAPPING #B8A x 5/8" PTH 010925

87 LIGHT, NAV, SURF HORIZ MT, CHR 996496

88 CAP, 2100R—97 BOW RUB RAIL 034925

89 DAVIT, ANCHOR DAVIT w/ROLLER, 9” x 3" 336429

90 LIGHT, NAV_A/R STERN, 45" w/BEND 388693

91] 8 SCREW, MACH, 1/4-20 x 17 PPH SC 008580

921 1 CLEAT, 8" 4—BOLT SS 291658




